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1. ATTESTATION OF TEST RESULTS

COMPANY NAME: Nokia Solutions and Networks US LLC
6000 Connection Drive
Irving, Texas 75039, USA

EUT DESCRIPTION: Nokia AWEUA/B Airscale mmWave Radio 2T2R 28G +
FA3UA Airscale mmWave Extension Module 28G

MODELS: AWEUA / AWEUB / FASUA

SERIAL NUMBERS: AH203301163 (AWEUA)

AH203500300 & AH203500304 (FA3UA)

DATE TESTED: SEPTEMBER 30™ 2020 — JANUARY 13" 2021

APPLICABLE STANDARDS
STANDARD TEST RESULTS

47 CFR FCC PART 30 Complies
As referenced in “SCOPE AND SUMMARY” section below

UL Verification Services Inc. tested the above equipment in accordance with the requirements
set forth in the above standards. The test results show that the equipment tested is capable of
demonstrating compliance with the requirements as documented in this report.

The results documented in this report apply only to the tested sample, under the conditions and
modes of operation as described herein. It is the manufacturer's responsibility to assure that
additional production units of this model are manufactured with identical electrical and
mechanical components. All samples tested were in good operating condition throughout the
entire test program. Measurement Uncertainties are published for informational purposes only
and were not taken into account unless noted otherwise.

This document may not be altered or revised in any way unless done so by UL Verification
Services Inc. and all revisions are duly noted in the revisions section. Any alteration of this
document not carried out by UL Verification Services Inc. will constitute fraud and shall nullify
the document. This report must not be used by the client to claim product certification,
approval, or endorsement by NVLAP, NIST, or any agency of the Federal Government.

Approved & Released For

UL Verification Services Inc. By: Tested By:
MICHAEL HECKROTTE GIA-PIAO (GP) CHIN
PRINCIPAL ENGINEER SENIOR TEST ENGINEER
UL Verification Services Inc. UL Verification Services Inc.
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2. SCOPE AND SUMMARY

47 CFR Test Test Test
Clause Description Test Limit Condition Result
§2.1046 RF Power Output +75 dBm /100 MHz EIRP | Radiated Complies
§30.202
§2.1049 Occupied Bandwidth N/A Radiated Complies
§2.1051 Antenna Port Limit for OOB emissions Radiated Complies
§30.203 Spurious Emissions | from the band edge up to
§2.1051 Cabinet Spurious 10% of the channel BW: Radiated Complies
§30.203 Emissions -5 dBm/MHz TRP
Limit for all other
spurious emissions:
-13 dBm/MHz TRP

Other test requirements specified by 47 CFR §2.1033(c)(14) are documented within separate

test reports.

3. TEST METHODOLOGY

The tests documented in this report were performed in accordance with following regulations,

standards and test methods.

. FCC CFR 47 Part 30
.FCC CFR 47 Part 2

. KDB 662911 D01 Multiple Transmitter Output
. ANSI C63.26 - 2015
. ANSI C63.4 - 2014

~N o o b~ WN P

v02r01

4. FACILITIES AND ACCREDITATION

. KDB 842590 D01 Upper Microwave Flexible Use Service v01r01
. KDB 971168 D01 Power Meas. License Digital Systems v03r01

UL Verification Services Inc. is accredited by NVLAP, Laboratory Code 200065-0, for all testing
performed within the scope of this report. Testing was performed at the locations noted below.

Address ISED CABID ISED Company No. | FCC Registration
X | Building 1: 47173 Benicia Street, Fremont, California, USA US0104 2324A 208313
O | Building 2: 47266 Benicia Street, Fremont, California, USA US0104 22541 208313
X | Building 4: 47658 Kato Rd, Fremont, California, USA US0104 2324B 208313
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5. CALIBRATION AND UNCERTAINTY

5.1. METROLOGICAL TRACEABILITY
All test and measuring equipment utilized to perform the tests documented in this report are
calibrated on a regular basis, with a maximum time between calibrations of one year or the

manufacturers’ recommendation, whichever is less, and where applicable is traceable to
recognized national standards.

5.2. DECISION RULES
The Decision Rule is based on Simple Acceptance in accordance with ISO Guide 98-4:2012
Clause 8.2. (Measurement uncertainty is not taken into account when stating conformity with a
specified requirement.)

5.3.  MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been estimated for tests
performed on the apparatus:

PARAMETER ULas
Worst Case Conducted Disturbance, 9KHz to 0.15 MHz 3.39dB
Worst Case Conducted Disturbance, 0.15 to 30 MHz 3.07dB
Worst Case Radiated Disturbance, 9KHz to 30 MHz 2.52 dB
Worst Case Radiated Disturbance, 30 to 1000 MHz 4.88 dB
Worst Case Radiated Disturbance, 1000 to 18000 MHz 4.24 dB
Worst Case Radiated Disturbance, 18000 to 26000 MHz 4.37 dB
Worst Case Radiated Disturbance, 26000 to 40000 MHz 5.17 dB
Worst Case Radiated Disturbance >40000 MHz 2.85dB
Temperature +0.9 °C
Voltages +0.45 %
Time +0.02 %

Uncertainty figures are valid to a confidence level of 95%.
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6. EQUIPMENT UNDER TEST

6.1.

DESCRIPTION OF EUT

The EUT is an outdoor Radio Transceiver Device operating at 5G NR operational mode on

n261 band at 27.5 — 28.35 GHz.

The EUT has the following specifications.

Specification Iltems

Description

Product

5G AirScale 28 GHz 2T2R n261 mmWave Radio

AC Variant AWEUA (475166A)

DC Variant AWEUB (475167A)
Extension Unit FA3UA (475001A)
Equipment Type Radio Transceiver Device
Equipment Option Equipped with Solar Shield

Operating Temperature

-40°C to 55°C

Environment

Outdoor Unit

Operating Frequency Range

27.5-28.35 GHz

Power Type -48 VDC (Nominal); 115 VAC 50/60 Hz (Nominal)

Antenna Integrated Antenna with ~27 dBi gain, 180 deg coverage with
Ext unit. Power per port: 158.5 W (+52 dBm) / Polarization,
combined 316 W (+55 dBm) for 2 Arrays (per antenna)

MIMO Mode 2X

Modulation 5G NR LTE-TDD with QPSK, 16QAM, 64QAM, 256QAM

Carrier Configuration

1 to 8 carriers

Carrier Bandwidth

100 MHz

Maximum Rated Conducted
RF Power

100 MHz @ 316 W (+55 dBm)

Software Version (Master)

5G19B_7.3800.264

Serial No. (Main)

AH203301163

Serial Nos. (Ext)

AH203500300 & AH203500304
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Based on the NRARFCN for n261 band with 100 MHz Carrier, the operating band consists of
the following channels and spectrums:

27.50 — 28.30 GHz Range (Left-side Channel)

NRARFCN TDD Center Raster Delta
Refence Frequency (MH2z)
(GH2)

2071675 27.55056 99.96
2073341 27.65052 99.96
2075007 27.75048 99.96
2076673 27.85044 99.96
2078339 27.9504 99.96
2080005 28.05036 99.96
2081671 28.15032 99.96
2083337 28.25028 99.96

27.55 — 28.35 GHz Range (Right-side Channel)

NRARFCN TDD Center Raster Delta
Refence Frequency (MH2z)
(GH2)

2072503 27.60024 99.96
2074169 27.7002 99.96
2075835 27.80016 99.96
2077501 27.90012 99.96
2079167 28.00008 99.96
2080833 28.10004 99.96
2082499 28.20000 99.96
2084165 28.29996 99.96

The multi-carrier bandwidth of the EUTSs is defined as follows. The individual carriers, 98 MHz
maximum, are spaced 99.96 MHz apart and do not overlap. The overall signal bandwidth for n
adjacent carriers and calculated assessment are shown in the following:

A

g
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1 carrier = (1-1)(99.96 MHz) + 98 MHz = 98 MHz = 098MG7W
4 carrier = (4-1)(99.96 MHz) + 98 MHz = 397.88 MHz = 398MG7W
8 carrier = (8-1)(99.96 MHz) + 98 MHz = 797.72 MHz = 798MG7W

| € »le >

N
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6.2.

DESCRIPTION OF AVAILABLE ANTENNA

Two Integral antenna arrays are employed for horizontal and vertical transmit beams by EUT.
There are no antenna connections. Each antenna assembly is a 12x8 matrix (96 elements) with
active 8x8 matrix at transmission and distributes +25 dBm of RF power with an overall gain of
27 dBi. This results in a radiated power of +52 dBm EIRP per antenna assembly for a Total
Radiated Power of +55 dBm EIRP (316.25W).

6.3.

DESCRIPTION OF TEST SETUP

6.3.1. EUT AND SUPPORT EQUIPMENT

Use Product Type Manufacturer Models Comments

EUT |5G AirScale 28 GHz Nokia of America AWEUA Main Unit
Corporation LLC

EUT |5G AirScale 28 GHz Nokia of America FA3UA Extension Unit #1
Corporation LLC

EUT |5G AirScale 28 GHz Nokia of America FA3UA Extension Unit #2
Corporation LLC

Note: EUT - Equipment Under Test, AE - Auxiliary/Associated Equipment, or SIM - Simulator (Not Subjected to Test)

SUPPORT EQUIPMENT

PERIPHERAL SUPPORT EQUIPMENT LIST
Description Manufacturer Model Serial Number
GPS Antenna PCTEL GPS-TMG-26N 3276495
Control Computer HP EliteDesk 800 G1 SFF 2UA4460PM6
Baseband Unit (BBU) Nokia ABIL L1190613746
Baseband Unit (BBU) Nokia ASIK L1190909605
6.3.2. I/O PORTS
Port # Name Type* | Cable Cable Comments
Max. >3m | Shielded
(Y/N) (Y/N)
0 Enclosure N/E — — None
1 Mains AC Y N None
2 Fiber Optic Cable TP Y N None
3 Coaxial Cable N/E Y N For GPS Antenna
*Note:
AC = AC Power Port DC = DC Power Port N/E = Non-Electrical

/o
TP

= Signal Input or Output Port (Not Involved in Process Control)

= Telecommunication Ports
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6.3.3. TEST SETUP DIAGRAMS

All testing was performed using FTM (Factory Test Mode) software at continuous Tx operation

on AC Variant Main and both Extension Units. The Extension Unit is a de-populated version of
Main Unit and it does not have the communication and controlled circuitries with the baseband

control unit (BBU). All three units were powered on and only a single unit was programmed to

transmit desired signal at test.

The equipment under test was transmitting while connected to its integral antenna.

The OBW, EIRP and Band Edge measurement were performed on all 8 aggregated carrier
configurations, across QPSK, 16QAM and 64QAM modulations. To leverage the performance
of Main and Extension Units under test, 1- carrier configuration was measured on both Main and
Extension Units. 3-, 5- and 7- carrier configurations were measured on Main Unit and 2-, 4-, 6-
and 8- carrier configurations were measured on Extension Unit. These were performed for both
the horizontally and vertically polarized beams and for every nominal 100 MHz carrier.

SETUP DIAGRAM FOR TESTS

RE TESTS

GPS
iten

EU T Fiber Optic cables

Control
Computer

&
BBU

AC Mains AC Mains
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TEST SITE DIAGRAM —Below 1 GHz
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TEST SITE DIAGRAM — Above 18 GHz & mmWave
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FAR-FIELD BOUNDARY DISTANCE AND MEASUREMENT DISTANCE

The measurement distance is in the far field per formula 2D? A where D is the largest
dimension of the antenna

For fundamental or band edge emissions, the largest far-field boundary distance of either the
EUT antenna or measurement antenna shall be used. In this case, the measurement antenna
has the largest far-field boundary distance. Measurements of fundamental and OOB emissions
were made at a distance of 4.5 m.

For spurious emissions, the far-field boundary distance shall be based on the measurement
antenna.

Frequency Range Far Fie!d Boundary IV!easurement
(GH2) Distance Distance Used
(m) (m)
18 - 26.5 3.39 4.00
26.5-40 2.67 4.00
40 - 50 1.61 3.00
50-75 1.05 1.50
75 - 100 0.70 1.00
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7. TEST AND MEASUREMENT EQUIPMENT

The following test and measurement equipment was utilized for the tests documented in this report:

Test Equipment List

Description Manufacturer Model Local ID Last Cal Cal Due
Spectrum Ana\RI/ZE‘j{A PrvlfférSHz o soenz Keysight NS030A MY52350427 1/23/2020 1/23/2021*
EMI Test Receiver Rohde & Schwarz FSW50 PRE0211337 4/30/2020 4/30/2021

EMI Test Receiver Rohde & Schwarz ESW44 PRE0203385 2/22/2020 2/22/2021
Antenna, Horn 26.5-40 GHz ARA MWH-2640/B PRE0079317/T90 11/7/2019 11/7/2020*
Antenna, Horn 26.5-40 GHz ARA MWH-2640/B PRE0212449 6/25/2020 6/25/2021

Antenna, Horn 18-26.5 GHz ARA MWH-1826/B PRE0212908 9/2/2020 9/2/2021
EMI Test Receiver Rohde & Schwarz ESW44 PRE0179375 2/24/2020 2/24/2021
Antenna, Hybrid, 30MHz to 3GHz Sunol Science Corp JB3 PRE0181574 10/21/2020 10/21/2021
Amplifier, 9kHz to 1GHz, 32dB Sonoma Instrument 310 PRE0180177 4/16/2020 4/16/2021
Antenna, Horn 1-18GHz ETS-Lindgren 3117 T345 5/19/2020 5/19/2021

RF Filter Box, 1-18GHz UL N/A PRE0211790 6/7/2020 6/7/2021
Amplifier, 1-18GHz MITEQ AFS42-00101800-25-S-42 PRE0211790 9/12/2020 9/12/2021
Antenna, Horn 35-50 GHz CMI HO22R -- 9/13/2020 9/13/2021
LNA, 40-50 GHz Eravant SBL-335033040-2222-E1 PRE0212250 9/28/2020 9/28/2021
Antenna, Horn 50-75 GHz CMI HO15R H15-2 9/13/2020 9/13/2021
LNA, 50-75 GHz Eravant SBL-5037533550-1515-E1 PRE0212186 10/5/2020 10/5/2021

50-75 GHz Downconverter VDI WR15.0SAX PRE0212243 6/2/2020 6/2/2021
Antenna, Horn 75-110 GHz CMI HO10R H10-1 9/13/2020 9/13/2021
LNA, 75-110 GHz Spacek SLW-22-5 15J04 9/30/2020 9/30/2021

75-110 GHz Downconverter VDI WR10.0SAX PRE0212453 6/3/2020 6/3/2021

UL EMC Radiated Software Version Rev 9.5 04 Aug 2020

*Test data presented in the report was captured with equipment covered within the one year calibration
period.

All horn antennas at and above the 35-50 GHz band are standard gain horns. In accordance with ANSI
C63.10 clause 4.4.3 (a) Standard gain horns need not be periodically recalibrated, unless damage or
deterioration is suspected or known to have occurred. If a standard gain horn is not periodically
recalibrated, then its critical dimensions (see IEEE Std 1309-2005) shall be verified and documented on
an annual basis.

UL measures the critical dimensions on an annual basis and checks for damage and deterioration before
each test.
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REPORT NO: 13415473-E2V2 DATE: FEBRUARY 05, 2021
MODELS: AWEUA/AWEUB/FA3UA FCC ID: 2ADSUASMR28FA3UA

8. APPLICABLE LIMITS AND TEST RESULTS

8.1. OCCUPIED BANDWITH
RULE PART
FCC: §2.1049
LIMIT
For reporting purposes only

TEST PROCEDURES

99% bandwidth measurement function of the signal analyzer was used to measure 99%
occupied bandwidth.

¢ RBW =1-5% of OBW

e VBW 23 xRBW

e Detector = Peak, Gated

e Trace mode = max hold

e Sweep = auto couple

e The trace was allowed to stabilize

KDB 842590 D01 Upper Microwave Flexible Use Service v01 Section 4.3
ANSI C63.26-2015 Clause 5.4.3.

Individual carriers OBW-Signal bandwidths were measured with RBWs of 3 MHz, 5 MHz or 10
MHz, depending on the aggregated carrier configurations and across QPSK, 16QAM and
64QAM modulations.

RESULTS

The OBW results for all available carrier configurations and modulations are tabulated in the
following pages. To minimize report size, a set of plots on horizontally and vertically polarized
beams of each carrier configuration with various RBWs is presented for all other combinations.

Employee IDs: 19296 & 19437
Location: Chamber 1
Test Date: 9/30/2020 — 10/6/2020
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REPORT NO: 13415473-E2V2 DATE: FEBRUARY 05, 2021

MODELS: AWEUA/AWEUB/FA3UA FCC ID: 2ADS8UASMR28FA3UA
. . Tx. Carriers Center Measured w/ 3 MHz RBW Measured w/ 5 MHz RBW
Carrier Location . Number of Tx. A = = = =
. Frequency Tx Unit 5 Horizontal Vertical Horizontal Vertical
in Band Carriers
GHz MHz MHz MHz MHz
Left 27.55056 Main Unit 1 QPSK 95.95 95.64 96.36 97.34
Left 27.55056 Ext Unit 1 160AM 94.82 95.35 96.73 97.34
Center 27.9504 Main Unit 1 QPSK 95.57 98.08 95.48 97.66
Center 27.9504 Ext Unit 1 640AM 96.01 95.89 98.33 98.44
Right 28.29996 Main Unit 1 QPSK 95.35 96.32 97.45 97.61
Right 28.29996 Ext Unit 1 QPSK 96.15 95.34 98.96 96.99
. . Tx. Carriers Center Measured w/ 5 MHzRBW | M 1 w/ 10 MHz RBW
Carrier Location . Number of Tx. 5
. Frequency Tx Unit 3 Modulation Horizontal Vertical Horizontal Vertical
in Band Carriers
GHz MHz MHz MHz MHz
Left 27.55056 Ext Unit 2 QPSK 193.98 194.99 198.02 198.84
27.65052
Left 27.55056 Ext Unit 2 640AM 195.37 194.65 200.42 199.81
27.65052
Center 27.9504 Ext Unit 2 QPSK 196.55 195.65 201.59 199.72
28.05036
. 28.2 "
Right Ext Unit 2 160AM 194.66 194.83 198.82 198.91
28.29996
27.55056
Left 27.65052 Main Unit 3 QPSK 293.06 293.81 296.66 297.24
27.75048
27.85044
Center 27.9504 Main Unit 3 640AM 293.27 294.05 297.18 298.54
28.05036
28.10004
Right 28.2 Main Unit 3 160AM 293.89 292.84 297.24 295.82
28.29996
27.55056
Left 27.65052 Ext Unit 4 QPSK 390.47 391.22 393.23 394.18
27.75048
27.85044
28.00008
Right 28'2];30(2)04 Ext Unit 4 160AM 391.31 392.39 393.26 394.68
28.29996
27.55056
27.65052
Left 27.75048 Main Unit 5 QPSK 491.03 491.89 492.66 494.62
27.85044
27.9504
27.90012
28.00008
Right 28.10004 Main Unit 5 640AM 490.92 489.92 493.61 492.13
28.2
28.29996
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REPORT NO: 13415473-E2V2 DATE: FEBRUARY 05, 2021
MODELS: AWEUA/AWEUB/FA3UA FCC ID: 2ADSUASMR28FA3UA

. . Tx. Carriers Center Measured w/ 10 MHz RBW
Carrier Location . Number of Tx. . — -
in Band Frequency Tx Unit Carriers Modulation Horizontal Vertical
GHz MHz MHz
27.55056
27.65052
Left 27.75048 Ext Unit 6 64QAM 590.92 591.84
27.85044
27.9504
28.05036
27.80016
27.90012
Right 28.00008 Ext Unit 6 QPSK 590.42 591.42
28.10004
28.2
28.29996
27.55056
27.65052
27.75048
Left 27.85044 Main Unit 7 QPSK 690.31 691.09
27.9504
28.05036
28.15032
27.7002
27.80016
27.90012
Right 28.00008 Main Unit 7 640AM 692.54 691.37
28.10004
28.2
28.29996
27.55056
27.65052
27.75048
27.85044 .
Left 27 9504 Ext Unit 8 16QAM 786.85 789.42
28.05036
28.15032
28.25028
27.60024
27.7002
27.80016
. 27.90012 .
Right 28.00008 Ext Unit 8 QPSK 787.57 788.64
28.10004
28.2
28.29996
27.60024
27.7002
27.80016
. 27.90012 .
Right 28.00008 Ext Unit 8 64QAM 787.88 789.14
28.10004
28.2
28.29996
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REPORT NO: 13415473-E2V2 DATE: FEBRUARY 05, 2021
MODELS: AWEUA/AWEUB/FA3UA FCC ID: 2ADSUASMR28FA3UA

1 Carrier Configuration, 3 MHz RBW, Left

Tx Main Unit, Horizontal — QPSK

MultiView EIRP n OBW_5M H OBW_3M n BE-GATED-L n

Ref Level 70.00 dBm  Offset 45.00 dB ® RBW 3 MHz SGL
= Arr 25dB = SWT 100 ms & VBW 10MHz Mode Auto Sweep Count 10/10
'26-40G Corr Fact TS0 Horm & PREO2 Cable & 4.5m Distance -4548"

oo IS S S S S ~= u|
40 dBm il \
20 dbm - - —
N e N P
0 dom
10 dam
o
10
0 den
CF 27.55056 GHz 1001 pts 15.0 MHz, Span 150.0 MHz
M1 1 27.55056 GHz 48.62 dBm Occ Bw 95.953239062 MHz
T1 1 27.502831 GHz 4224 dBm Oce Bw Centroid 27.550807128 GHz
T2 1 27.508784 GHz. 4121 dBm Occ Bw Freg Offset 247.127922066 kHz
30.09.2020
Ready  NNNNNNENE - we 3009202

19:55:56 30.09.2020

Tx Main Unit, 1 Carrier, Vertical — QPSK

Multiview EIRP n QBW_5M n OBW_3M n BE-GATED-L n

ReflLevel 70,00 d8m  Offset 4500 42 ® RBW 3 MHz SGL

® Att 2! - SWT 100 ms & VBW 10 MHz Mode Auto Sweep Count 10/10
GAT:EXT3 TOF “26- Corr Fact TS0 Horn & PREO206616 Cable & 4.5m Distsnce -45d8"

1 Occupied Bandwidth

7.550560 GHz
@
@
S S B S —_ —~ - -
)
A T \
/ \
. / \
=
i _— o e,
=
10
’
10 dam
-20
(CF 27.55056 GHz 1001 pts 15.0 MHz/ Span 150.0 MHz
M1 1 27.55056 GHz 49.00 dBm Occ Bw 95.641240005 MHz
Ti 1 27.502706 GHz 43,13 dBm Oce Bw Centroid 27.535052637 GHz
T2 1 27598347 GHz 42 36 dBm Occ Bw Freg Offset -33 6302677 kHz
Roocy  DNNNENNN - we 0882020

21:31:21 30.09.2020
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REPORT NO: 13415473-E2V2 DATE: FEBRUARY 05, 2021
MODELS: AWEUA/AWEUB/FA3UA FCC ID: 2ADSUASMR28FA3UA

1 Carrier Configuration, 5 MHz RBW, L eft

Tx Main Unit, Horizontal — QPSK

o e R « [ [ x [EE cmw 2 o2

RefLevel 75 Offset 45.00 d8 = RBW 5 MHz s6L
- Att SWT 200 ms ® VBW 20 MHz Mode Auto Sweep Count 10/10
GATEXT3 TDF * v Fact T90 Horn 8 PREO2066.16 Cable 8 4.5m Distance -45d8"
1 Occupied Bandwidth
M1[1]
0
s
50 dam —] — . e S —
et =
40 £
E
e - g s,
Sy
I
o
10
20
|CF 27.55056 GHz 1001 pts 15.0 MHz/ Span 150.0 MHz

27.55056 GHz 48.51 dBm 96.356569249 MHz

27.502507 GHz 42,64 dBm Occ i iC 27.350085454 GHz
27598864 GHz 42,99 dBm Ci ffsel 125.454207764 kHz

Ready  INNNNEEN - e OOLARCR

0136
00:01:36 01.10.2020

Tx Main Unit, Vertical — QPSK

[ B -~ p—_— — CLETI [T [ x | -

Ref Level 75.00 Offset 45.00 dB ® RBW 5 MHz SGL
Count 10/10

- Att 3 - SWT 200 ms ® VBW 20 MHz Mode Auto Sweep
GAT-EXT3 TDF T Fact T90 Horn & PRED2066 16 Cable & 4.5m Distance -45dB
1 Occupied Bandwidth

60
50 = = = — = - — —
™~
40 a8y . N
30 dar
PRI oy _— PET——
20
10
0
10 dem
20
CF 27.55056 GHz 1001 pts 15.0 MHz/ Span 150.0 MHz
M1 1 27.55056 GHz 47.90 dBm Oce Bw 97.338366904 MHz
T1 1 27.501759 GHz 43.02 dBm d 27.550428389 GHz
T2 1 27.599098 GHz 42.32 dBm -131.610695305 khiz

GLi0z0m0
Roody  DNINNINNE - wo OLi0.2020
00:08:33 01.10.2020
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REPORT NO: 13415473-E2V2

DATE: FEBRUARY 05, 2021
MODELS: AWEUA/AWEUB/FA3UA

FCC ID: 2ADSUASMR28FA3UA

2 Carrier Configuration, 5 MHz RBW, L eft

Tx Extension Unit, Horizontal — QPSK

MultiView EIRP n Spectrum 2 oBw BE-GATED-L n

Ref Level 67.00 dBm  Offset 45.00 db ® RBW 5 MHz
dB ® SWT  100ms ® VBW 20MHz Mode Auto Sweep
3 TOF " 26-30G Corr Fact T90 Horn & PREO206616 Cable 8 4.5m Distance -45dE

SGL
Count 50/50

ed Bandwidth

BTN SO e W - B S|
‘ s J L o LN WA
40 de 4
J \
v /
| e,

) it Y, L P P
Y — s TAETE P
1
0 dBm

10
20 dBm:
-30
CF 27.6 GHz 1001 pis 30.0 MHz/ Span 300.0 MHz
7 Marker Table
M1 1 27.55056 GHz 45.97 !um Occ Bw 193.977210998 MHz
Tl 1 27.503387 GHz 41.30 dBm Qce Bw Centroid 27,60037573 GHz
12 1 27 637364 GHz 40.93 dEm Oce Bw Freq Offset 375.730094959 kHz
2 i 27.65052 GHz 43.96 dBm

Roady  DNENNEEEE - ae 050000
11:51:49 05.10.2020

Tx Extension Unit, Vertical — QPSK

MultiView EIRP n Spectrum 2 n OBW BE-GATED-H H
RefLevel 67.00 dEm  Offset 45.00 dB ® RBW 5 MHz

® Att 2248 ® SWT 200 ms ® VBW 20MHz Mode Auto Swesp

GAT:EXT3 TDF "26-405 Carr Fact TS0 Horn & PRE02066 16 Cable & 4.5m Distancs -45d8"

1 Occupied Bandwidth

SG1
Count 25/25

Pk Ma
15.23 dBm
o0 dom
0 dam :
i P R U | e T
40 dem 4
30 )
- a L s J A
o™ ot ML)
10 dBm:
0 dem
"
o
o
CF 27.60054 GHz 1001 pts 30.0 MHz/ Span 300.0 MHz
2 Marker Table
M1 1 27.55056 GHz 45.91 dBm Qec Bw 194.99031547 MHz
Ti 1 27 5 GHz 42.63 dBm Qoc Bw Centrold 27.600140344 GHz
T2 1 27.697636 GHz 42.16 dEm Ooc Bw Freq Offset -399.656217918 kHz
iz i 27.65053 GHz 45.33 dBm

= 02102020
- 23:12:23

23:12:24 02.10.2020
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REPORT NO: 13415473-E2V2 DATE: FEBRUARY 05, 2021
MODELS: AWEUA/AWEUB/FA3UA FCC ID: 2ADSUASMR28FA3UA

2 Carrier Configuration, 10 MHz RBW, Left

Tx Extension Unit, Horizontal — QPSK

MultiView EIRP n Spectrum 2 n OBW n BE-GATED-L n

Ref Level 67.00 dBm Offset 45.00 dB ® RBW 10 MHz SGL
- Att 22dB = SWT 100 ms & VBW S50 MHz Mode Auto Swesp Count 50/50
GAT:EXT3 TDF "26-40G Corr Fact TS0 Horn & PREO2066 16 Cable 8 4.5m Distance -45d8"
1 Occupied Bandwidth
m2[1]
50 dem 37650520 GHz
1] | 4868 dem
50 dam e R | A e - 7.550560 GHz
40 dBm- .‘-
"
- l‘. I
I T
L kb o)
10 dBm:
0 dem
10
04
e
CF 27.6 GHz 1001 pts 30.0 MHz/ Span 300.0 MHz
2 Marker Table
M 1 27.55056 GHz 48.68 dBm Occ Bw 198.02174482 MHz
Ti 1 27.501375 GHz 42 84 dBm Qoc Bw Centrold 27 600386042 GHz
T2 1 27.699397 GHz 42,03 dBm Ooc Bw Freq Offset 2] 2
M2 i 27.65052 GHz 48.71 dBm

ready  NNNNNEENN wa 05102020

11:53:56

11:53:56 05.10.2020

Tx Extension Unit, Vertical — QPSK

wivview « cve B soerumz [ oow B seaneon [

RefLevel 57.00 dBm  Offset 45,00 4B & RBW 10 MHz SGL
= Att 22dB ® SWT 200 ms  VBW S0MHz Mode Auto Sweep Count 25/25
CAT:EXTS TDF “26-40C Corr Fact T90 Horn & PRED206516 Cable 8 4.5m Distance -45d5
1 Occupied Bandwidth

7 Wy
a0 -
/ N
f \
a0 5 -
7 iy

e S e
20 de " g
10
o dbrr
-10 dBri
-20 dBrm
-30 dBry
CF 27.60054 GHz 1001 pt: 30.0 MHz, Span 300.0 MHz
2 Marker Table

M1 1 27.55056 GHz 47.40 dBm 198.835365535 MHz

Ti | 27.500453 GHz 43,02 dBm G 27.590870442 GHz

T2 1 27 £29288 GHz 42,02 dBm Occ Bw Freq Offset -669, 55800708 kHz

M2 1 27.65052 GHz 46.89 dBm

02,10.2020
Ready  NENNENENR oo 1553

23:15:53 02.10.2020
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REPORT NO: 13415473-E2V2 DATE: FEBRUARY 05, 2021
MODELS: AWEUA/AWEUB/FA3UA FCC ID: 2ADSUASMR28FA3UA

3 Carrier Configuration, 5 MHz RBW, L eft

Tx Main Unit, Horizontal — QPSK

MultiView EIRP n Spectrum 2 u oBw BE-GATED-L
Ref Level 60.00 dBm  Offset 45.00 dB ® RBW 5 MHz
& Att 22dB ® SWT 300 ms @ VBW 20 MHz Mode Auto Sweep
D) 0G Corr Fact T90 Horn & FRED206616 Cable 8 4.5m Distance -45d5
d Bandwidth

SGL
Count 25/25

13[1]
50 de } "
: - - (RPN - 5 Y
S T Y R e e P W R D A e i T 7.550560 GHz
40 des |‘. \ L \ 27.550560 G
] T
" ! L
30 T
TR s Y LAY
10
o drm
=10 dBr
~20 dBn
-30 dbm
CF 27.65052 GHz 2001 pts 40,0 MHz/ Span 400.0 MHz
2 Marker Table
M1 1 27.55056 GHz 43.25 dBm Oce Bw 293.061714814 MHz
B! 1 27.504 GHz 42,08 dBm Occ Bw Centroid 27650531318 GHz
2 1 27.787062 GHz 42,00 dBm Occ Bw Freg Offset 11.317616203 kHz
Mz 1 27.65052 GHz 45.23 dBm
M3 l 27.75048 GHz 45.46 dBm

01.10.2020
Ready  NENNNENEN ez 41
10:02:42 01.10.2020

Tx Main Unit, Vertical — QPSK

Multiview EIRP u Spectrum 2 n OBW u BE-GATED-L n
RefLevel 50,00 dBm  Offset 45.00 dB & RBW S MHz
= Att 22dB = SWT 200 ms & VBW 20 MHz Mode Auto Sweep
GAT:EXT3 7D 6-40G Corr Fact T90 Horn & FREO2066 16 Cable & 4.5m Distance -45d8"

SGL
Count 25/25

M1[1]
7 % 27.550560 GHz
@ 7
J.‘ 4
30
iy i T e |
w0
o
=10 dBm-
~20 dBm:
30 dern
CF 27.65052 GHz - 1001 pts - 40.0 MHz/ Span 400.0 MHz
2 Marker Table
M1 1 27.55056 GHz 44.31 dBm Occ Bw 2932.814473543 MHz
Ti 1 27.503355 GHz 43,46 dBm ro 2 6262 GHz
T2 1 27.79717 GHz 42.82 dBm Occ Bw Freq Offset -257.379926971 kHz
M2 1 27.65052 GHz 46.39 dBm
M3 1 27.75048 GHz 45.28 dBm

01.10.2020
Ready [[[[I]]]] w336

13:23:36 01.10.2020
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REPORT NO: 13415473-E2V2 DATE: FEBRUARY 05, 2021
MODELS: AWEUA/AWEUB/FA3UA FCC ID: 2ADSUASMR28FA3UA

3 Carrier Configuration, 10 MHz RBW, Left

Tx Main Unit, Horizontal — QPSK

I - N oaw s [—

Ref Level 70.00 dBm  Offset 45.00 d& ® RBW 10 MHz SGL

- Att 2508 ® SWT 200 ms ® VBW SOMHz Mode Auto Sweep Gount 50/50
TOF " 26-40G Corr Fact T90 Hormn & PRED2066 16 Cable & 4 Sm Orstance -45d8
andwicth
0 des L
M2[1] 18.80 dBm
. M % 27.650520 GHz
PEF T S e S eSS TR S s T
> h A
40 \
/

30 £ A
PR— e r—
20
It
0 dBrr
=10 dBm
-20 dorn
CF 27.65052 GHz 2001 pts 40.0 MHz/ Span 400.0 MHz
2 Marker Table

M1 1 27.55056 GHz 46.92 dBm Cec Bw 296.662190952 MHz

T 1 27.502078 GHz 43.52 dBm Qce Bw Centroid 2765040909 GHz

T2 1 2779874 GHz 44,34 dBm Occ Bw Freq Offset -110.909627544 kHz

Mz 1 27.65052 GHz 48.80 dBm

M3 1 27.75048 GHz 47.26 dBm

01.10.2020
Ready  NENNNENEN e O a2
12:26:02 01.10.2020

Tx Main Unit, Vertical — QPSK

MultiView EIRP n Spectrum 2 n OBW u BE-GATED-L n

Ref Level 60.00 dBm  Offset 45.00 dB & RBW 10 MHz
- ALt 22 dB = SWT 200ms ® VBW 50 MHz  Mode Auto Sweep
GAT:EXT3 TDF }3 Corr Fact T90 Harn & PREN20D66 16 Cable & 4.5m Distance -45dB*
1 Occupied Bandwidth

SGL
Count 25/25

\
30 \
Pt S —
0
It
0
-10 dom
-20 darm
30 dBm
CF 57.65052 Gz § 2001 pts ' 40.0 Mz / Span 400.0 Mz
2 Marker Table
M1 1 27.55056 GHz 47.60 dBm Occ Bwi 297.239341906 MHz
Tt 1 27.501424 GHz 44,45 dBm Oce Bw Centroid 27.650043774 GHz
12 1 27.798663 GHz 44,70 dEm Occ Bw Freq Offset -476.226078636 kHz
M2 1 27.65052 GHz 50.04 dBm
M3 1 27.75048 GHz 47.34 dBm
Ready  NNNNNNNNN e O e

13:25:46 01.10.2020
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REPORT NO: 13415473-E2V2 DATE: FEBRUARY 05, 2021
MODELS: AWEUA/AWEUB/FA3UA FCC ID: 2ADSUASMR28FA3UA

4 Carrier Configuration, 5 MHz RBW, Left

Tx Extension Unit, Horizontal — QPSK

MultiView EIRP n Spectrum 2 u oBW BE-GATED-L -

Ref Level 65.00 dBm  Offset 45.00 dB ® RBW 5 MHz
& Att 22dB ® SWT 100 ms @ VBW 20 MHz Mode Auto Sweep
GAT:EXT3 TOF "26-40G Corr Fact T90 Horn & PRED2066.16 Cable & 4.5m Distance -45dB
1 Occupied Bandwidth

Count 50/50

60
0
Vo e ey o o . etk “ ~vn_ 5
40 dBm vl = N Elas L g B
7 ¥ . |
)
f
208 e e "
0 dom
0 domn
-10 e
20 darn
-30 dém
|CF 57.7004 GHz 1001 pr 50.0 Mz, Span 500.0 Mz
2 Marker Table
M1 1 27.55056 GHz 43.79 dBm Occ Bw 390.468650029 MHz
T 1 27.505147 GHz 40,56 dBm Oce Bw Centrold 27, 700380864 GHz
T2 1 595615 GHz 39.76 db; Occ Bw Freq Offset -19,136310757 kHz
M2 1 27.65052 GHz 42,29 dBm
M3 1 27.75048 GHz 42.84 dBm
Md 1 27.85044 GHz 41.19 dBm
05.10.2020
koody  INRRNRNND (O

12:43:30 05.10.2020

Tx Extension Unit, Vertical - QPSK

Multiview = EIRP n Spectrum 2 oBw BE-GATED-H n
Ref Level 67.0 Offset 45.00 d5 ® RBW 5 MHz

® SWT 100 ms ® VBW 20MHz Mode Auto Swe
OG Corr Fact T90 Horn & PREO206616 Cable & 4.5m Dist;

56l
Count 10/10

1Pk Max
Ma[1] 12,51 dBm
50 dB: 7850990 GHZ
M1 74 dBm
0 dem GHz
o ] - - ot e oyt A
30 d
20 T
g R L)
10 dem
0 dbr
10
20
-30 d
CF 27.7 GHz 1001 pts 50.0 MHz/ Span 500.0 MHz
2 Marker Table
M1 1 27.55056 GHz 43.74 !DIII Occ Bw 391.215147766 MHz
T 1 27.504457 GHz 42,04 dBm Dce Bw Centroid 27.700064861 GHz
T2 1 2 GHz 41.58 dBm Occ Bw Freq Offset 64.860761703 kHz
Mz 1 27.65052 GHz 42.00 dBm
M3 1 27.75048 GHz 41.90 dBm
Md 1 27.85044 GHz 42.51 dBm
05.10.2020
Ready  NNNNNEENN Ly

09:37:24  05.10.2020
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REPORT NO: 13415473-E2V2 DATE: FEBRUARY 05, 2021
MODELS: AWEUA/AWEUB/FA3UA FCC ID: 2ADSUASMR28FA3UA

4 Carrier Configuration, 10 MHz RBW, Left

Tx Extension Unit, Horizontal — QPSK

MultiView EIRP u Spectrum 2 n 0BW BE-GATED-L n

RefLevel £7.00 dBm  Offset 45.00 dB ® REW 10 MHz SGL
® At dB ® SWT 100 ms ® VBW S0 MHz Mode Auto Sweep Count 50/50
GAT:EXT3 TDF o Fact T90 Horn 8 PREQ20EE.16 Cable 8 4.5m Distance 458"
1 Occupied Ba
7.8
MI1[1] 16,47 dBm
50 § ! 27.550560 GH
B R N e = . S P L ‘
™ B T
a0
30 I’ \
/ \
oo iidels Mk
)
]
-10 dorm
-20 dar
-30 dam
CF 27.7004 GHz 1001 pts 50.0 MHz Span 500.0 MHz
2 Marker Table
M1 46.47 dBm Qoc Bw 393.228911362 MHz
T 42.75 dBm Occ Bw Centroid 27,700 S GHz
T2 43.14 dBm Qcc Bw Freq Offset -74,625181435 kHz
Mz 46.28 dBm
M3 1 45.18 dBm
M4 1 27.85044 GHz 44.78 dBm
05,10.2020
Ready  INMINNEN o 05102020

12:45:28 05.10.2020

Tx Extension Unit, Vertical — QPSK

MultiView EIRP n Spectrum 2 n oBwW n BE-GATED-H n

Ref Level 67.00d8Bm  Offset 45.00 d8 ® RBW 10 MHz SGL
= Att & ® SWI 100 ms ® VBW S0MHz Mode Auto Sweep Count 10/10
GAT:EXT3 TDF “26-40 Corr Fact T30 Horn & PRED206616 Cable 8 4.5m Distance -4548"

1 Occupied Bandwidth

Ma[1] 14.00 dBm
“0 27850430 GHZ
‘ MI[1] | 4683 dBm
0 i 27.550560 GHz
r,ﬁ-\_‘_wmmruﬁ_ﬁ\_,n-.-f—w&_ﬂ“w_,m_,\#m,mk*'.\
40 dom 7 : . )
20 .’ \
i .
10
R
10
20
-30
CF 27.7 GHz 2001 pts 50.0 MHz/ Span 500.0 MHz
2 Marker Table
M1 1 27.55056 GHz 46.83 dBm 394.176628747 MHz
T1 1 27.502463 GHz 43,44 dBm 27.699551216 GHz
T2 1 27.89664 GHz 43,48 dBm -448.783856701 kHz
Mz 1 27.65052 GHz 45.52 dBm
M3 1 27.75048 GHz 44.32 dBm
[ 1 27.85044 GHz 44.00 dBm

05.10.2020
Ready (LI L__Srrerrn

09:40:52 05.10.2020
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REPORT NO: 13415473-E2V2 DATE: FEBRUARY 05, 2021
MODELS: AWEUA/AWEUB/FA3UA FCC ID: 2ADSUASMR28FA3UA

5 Carrier Configuration, 5 MHz RBW, L eft

Tx Main Unit, Horizontal — QPSK

— w B B~ B~ B~ B -

ReflLevel 70,00 d8m  Offset 4500 42 ® RBW 5 MHz

® Att - SWT 300 ms & VBW 10MHz  Mode Auto Sweep Count 50/50

GAT:EXT3 TOF "26-40G Corr Fact T20 Horn & PRE0206616 Cable & 4.5m Distance -4548"
1 Occupied Bandwidth

Ms[1] 11,27 dBm
P 27,950400 GHz,
M1[1] 11.82 dBm
50 27.550560 GHz
AT ) T, (N ! MY P SO N IR IS U PENERPI £ ST
W :
7 7 7 v 7 v
s | 1
i
/ I
Ay ! i
1
;
1
20 dam
[eFz7.750a8 Gz 601 pts 5.0 Mz Span 650.0 Mz
> Marker 1able
M1 1 27.55056 GHz 41.82 dBm Occ Bw 491.033288469 MHz
T1 1 27.504512 GHz 124 dém & Bw Centrol 27750026245 Gz
12 1 27895545 GHz 41,22 dém - B Freq Off: 51,7549783
M2 1 27.65052 GHz 41.92 dBm
M3 1 27.75048 GHz 43.36 dBm
M4 1 27.85044 GHz 41.58 dBm
MS 1 27.9504 GHz 41.27 dBm

01102020
measuring... RENRNNENR i osaas

10:53:56 01.10.2020

Tx Main Unit, Vertical — QPSK

P T < SRR  EVR < [ — | -

Ref Level 70.00 dBm Offset 45.00 d8 ® RBW 5 MHz SGL
dB @ SWT 300 ms ® VBW 10MHz  Mode Auta Sweep Count 25/25
G Corr Fact T90 Horn & PREO206616 Cable & 4.5m Distance -454B"

MS5[1]

41.01 dBm

&0 dBn 7.950400 GH.
MI1[1] 11 dBm
50 - 7.550560 GHz
o ARy ) e T N o A B A e T C T N I T P
' ! v v 7 T
J
30 dBm +

m
s

10 dbrr
0
-10
20 dem
|CF 27.75048 GHz 2001 pts 65.0 MHz Span 650.0 MHz

2 Marker Table

M1 1 27.55056 GHz 41.52 dBm 491.88955273 MHz
T 1 27.504189 GHz 41.92 dBm 27.750133653 GHz
T2 1 27.996078 GHz 42 .03 dBm -346.347078094 kHz
Mz 1 27.65052 GHz 42.43 dBm
M3 1 27.75048 GHz 43.27 dBm
e 1 27.85044 GHz 40.73 dBm
M35 1 27.9504 GHz 41.01 dBm

Ready  INNNNEEER e OL102020

15:01:34 01.10.2020
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REPORT NO: 13415473-E2V2 DATE: FEBRUARY 05, 2021
MODELS: AWEUA/AWEUB/FA3UA FCC ID: 2ADSUASMR28FA3UA

5 Carrier Configuration, 10 MHz RBW, Left

Tx Main Unit, Horizontal — QPSK

e = e B e B B

RefLevel 70.00dBm  Offset 45.00 d8 ® RBW 10 MHz SGL
= Att 25dE ® SWT 200 ms ® VBW S0MHz Mode Auio Sweep Count 50/50
GAT:EXT3 TOF 05 Corr Fact T90 Hom 8 PREO206616 Coble 8 4.5m Distance 45d8"
M2[1] 71 dBm
50 I " ' . 27.650520 GHz
il M B i LN e S W RPN ML SOV NSO SR AP e
40 dam v ! ! \
\
- ‘..’ \
S———. T
0
10
o
10 der
-20 dém
|CF 27.75048 Giiz ) 2001 prs ) 60.0 MHz/ Span 600.0 Mz
2 Marker Table
M1 1 27.55056 GHz 44.91 dBm Occ Bw 492.658912683 MHz
Ti 1 27.503547 GHz 43,21 dBm Qe Bw Centrold 27,7406876254 GHz
T2 1 27.996206 GHz 42,98 dBm Occ Bw Freq Offset -603.746066227 kHz
M2 1 27.65052 GHz 45.71 dBm
M3 1 7.75048 GHz 46.50 dBm
Md 1 27.85044 GHz 44.39 dBm
M5 1 27.9504 GHz 44.74 dBm
01.10.2020
Ready  INNNNNNEN e 0102020

12:16:54 01.10.2020

Tx Main Unit, Vertical — QPSK

iview = cm n P— n onw n o camen s

Ref Level 70.00 dBm  Offset 45.00 48 = RBW 10 MHz
25d5 ® SWT 300 ms ® VBW 50 MHz Mode Aut:
G Corr Fact T80 Horn & PREQ2066 16 Cable & 4.5

SGL
Count 25/25

MS[1]
0 den 7.8 .
Mi[1] 1,47 dBm
s . _ : . . 7.550560 GHz
L. iy e g e U WUV P PUNUPIPRU | TSV
40 2
/ \
/ \
30 dam : .
oyt N
- %@JJ.LU.;“
10 der
o
-10
20 dam
|CF 27.75048 GHz 2001 pts. 65.0 MHz, Span 650.0 MHz
2 Marker Table
M1 1 27.55056 GHz 44.47 dBm 494.621262676 MHz
Ti 1 27 2 GHz 4312 dBm 27 37 GHz
T2 1 27,997383 GHz 43,26 dBm kiHz
Mz 1 27.65052 GHz 45.72 dBm
M3 1 27.75048 GHz 46.25 dBm
M4 1 27.85044 GHz 44.22 dBm
M5 1 27.9504 GHz 44.73 dBm

ready  NNNNENIND - we O%l0.2020

15:06:06 01.10.2020
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REPORT NO: 13415473-E2V2 DATE: FEBRUARY 05, 2021
MODELS: AWEUA/AWEUB/FA3UA FCC ID: 2ADSUASMR28FA3UA

6 Carrier Configuration, 10 MHz RBW, Left

Tx Extension Unit, Horizontal — 64QAM

Multiview EIRP Spectrum 2 OBW n BE-GATED-L u

ReflLevel 5700 d8Bm  Offset 45.00 d& ® RBW 10 MHz

SGL
= Att 2248 ® SWT 400 ms ® VBW SOMHz Mode Auto Sweep Count 50/50
GAT:EXTZ TDF “26-40G Corr Fect T30 Hom & FRED206616 Cable & 4.5m Distance -4508"
1 Occupied Bandwidth
0
50 dam s =
. B T . e, B R
40 dBm- T N
i
30 4 T
|
\
hary
e ®
10
0
-10
20
-30
CF 27.7994 GHz 2001 pts 75.0 MHz/ Span 750.0 MHz
2 Marker Table
M1 1 27.55056 GHz 43.77 dBm Occ Bw 590.91572331
T1 1 27.506172 GHz 41.92 d8m Occ Bw Centraid 27.80162
T2 1 28.097087 GHz 42,33 dBm Occ Bw Freg Offset 2
Mz 1 27.65052 GHz 45.02 dBm
M3 1 27.75048 GHz 43.56 dBm
M4 1 27.85044 GHz 44.92 dBm
5 1 27.9504 GHz 44.44 dBm
M5 1 28.05036 GHz 44.00 dBm
Reody  NNANNNND - wo 05102020

13:02:39 05.10.2020

Tx Extension Unit, Vertical — 64QAM

MultiView EIRP n Spectrum 2 n OBW n BE-GATED-H n -
el 67.00 dE Offset 45.00 d& & RBW 10 MHz SGL

d5 ® SWT 200 ms ® VBW 50 MHz Mode Aute Sweep
0 Corr Fact T90 Horn & PREQ2066 16 Cable & 4.5m Distance -45d8"

Count 10/10

JJ i
0
i \
" \
20 P S
0
0 dée
10
-20
0
CF 27.799 GHz 2001 pts 80.0 MHz, Span 800.0 MHz

2 Marker Table

M1 1 27.55056 GHz 43.95 dBm 591.842863437 MHz
T 1 27, iz 12,69 dBm 27.800271133 GHz
T2 1 28.096193 GHz 41.77 deém 1.271132525 MHz.
M2 1 27.65052 GHz 44.72 dBm
M3 1 27.75048 GHz 42.69 dBm
M4 1 27.85044 GHz 44.58 dBm

z
&
©
]
-]
-
-]
x
N
-
w
n
]
a
]
El

28.05036 GHz 43.41 dBm

=
F

Woosuring... INEINNEE 4 05102029
10:01:57 05.10.2020
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REPORT NO: 13415473-E2V2 DATE: FEBRUARY 05, 2021
MODELS: AWEUA/AWEUB/FA3UA FCC ID: 2ADSUASMR28FA3UA

7 Carrier Configuration, 10 MHz RBW, Left

Tx Main Unit, Horizontal — 64QAM

MultiView EIRP u Spectrum 2 u 0BW BE-GATED-L n

Ref Level 5700 dBm  Offset 45.00 dB * RBW 10 MHz SGL
- ALt 22dB = SWT 200 ms & VBW S0 MHz Mode Auto eep Count 25/25
GAT:EXT3 TDF “26-40G Corr Fact T90 Horn 8 PREC20SE 16 Cable & 4 5m Distance -45dB*
1 Occupied Bandwidth

1z 14 5 5
e L i ol M T s it P e Rl i

w , :
. f \
LY I ey
ot

0
~30 dBm-
CF 27.85044 GHz 2001 pts 90.0 MHz/ Span 900.0 MHz
2 Marker Table

M1 1 27.55056 GHz 43.82 dBm Oce Bw 690.310480037 MHz

Tt 1 27.504578 GHz 42.68 dBm Occ Bw Centrold 27.849

T2 1 28.194889 GHz 42.00 dBm Occ Bw Freq Offset

Mz 1 27.65052 GHz 43.46 dBm

M3 1 27.75048 GHz 43.41 dBm

Md 1 27.8504 GHz 43.46 dBm

MS 1 27.9504 GHz 43.51 dBm

ME 1 28.05036 GHz 44.02 dBm

M7 1 28.15032 GHz 44.31 dBm

06.10.2020
Ready [LIIIT1]] w03

11:29:35 06.10.2020

Tx Main Unit, Vertical — 64QAM

e n P oaw n - H - n

Ref Level 70.00 dBm  Offser 45.00 8 ® RBW 10 MHz SGL
= Att - SWT 200 ms & VBW 50 MHz  Mode Auto Sweep Count 25/25
GAT:EXT3 TDF G Corr Fact T90 Horn 8 PREO206616 Cable & 4. 5m Distance -4548"
1 Occupied Bandwidth

60

50

oy ¥ et oo IR N NV vy - e g Tt
o ‘."\ ,AA"‘\,‘-T‘.."-‘ g s ’T*'W" T

30

M‘l‘ I\ Sagpttng 4o b

CF 27.85044 GHz 2001 pts 85.0 MHz/ Span 850.0 MHz
2 Marker Table

27.55056 GHz 43.37 dBm 691.085588613 MHz

1
T1 1 27.504115 GHz 43.78 dBm 27849657703 GHz
T2 1 28.1952 GHz 42.89 dBm -782.296344009 kHz
Mz 1 27.65052 GHz 44.43 dBm
M3 1 27.75048 GHz 44.21 dBm
M 1 27.85044 GHz 44.06 dBm
M5 1 27.9504 GHz 43.53 dBm
[ 1 28.05036 GHz 45.04 dBm
M7 1 28.15032 GHz 47.12 dBm

01.10.2020
Ready I e

15:26:43 01.10.2020
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REPORT NO: 13415473-E2V2 DATE: FEBRUARY 05, 2021
MODELS: AWEUA/AWEUB/FA3UA FCC ID: 2ADSUASMR28FA3UA

8 Carrier Configuration, 10 MHz RBW, Left

Tx Extension Unit, Horizontal — 16QAM

Multiview EIRP n Spectrum 2 n oBW n BE-GATED-L n

ReflLevel 57.00d428m  Offset 4500 42 ® RBW 10 MHz SGL
- Att - SWT 400 ms & VBW 50 MHz  Mode Auto Sweep Count 50/50
GAT:EXT3 TOF “26-40G Corr Fact T20 Horn & PRE02066 16 Cable & 4.5m Distance -4548"
1 Occupied Bandwidth

-30
|CF 27.9004 GHz 3001 pts 100.0 MHz, Span 1.0 GHz
786.848176468

T1 1 27.307803 GHz 41,78 dBm Bw Centroid 27.90 9 GHz

T2 1 28,29465 41,98 dBm Freq Offset 827, 3 kHz

M2 1 27.65052 GHz 43.82 dBm

M3 1 27.75048 GHz 42.27 dBm

M4 1 27.85044 GHz 43.00 dBm

M5 1 27.9504 GHz 43.99 dBm

ME 1 28.05036 GHz 43.34 dBm

M7 1 28.15032 GHz 44.48 dBm

ME i 28.25028 GHz 44.52 dBm

05.10.2020
Ready (LI L e

13:22:25 05.10.2020

Tx Extension Unit, Vertical — 16QAM

MultiView EIRP u Spectrum 2 n OBW n BE-GATED-H u

Ref Level 67.00 d6m  Offset 45.00 d& ® RBW 10 MHz SGL
& Att ® SWT 200 ms ® VBW 50 MHz Mode Auto S Count 10/10
Corr Fact T90 Hom & FREO206616 Cable & 4.5m

o 0280 GHz
0 der a1[1 12.61 dBm.
o gt | e et i |t SO | o AP [N | e A e, 7/ BEOBE0 GHz
30 dam ! ¥
] y
R b =, T
10 dbm
0 de
10 dam
0 de
-30
CF 27.9 GHz 3001 pts 100.0 MHz, Span 1.0 GHz
2 Marker Table
[ 1 27.55056 GHz 42.61 dBm Occ Bw 789.423740577 MHz
T 1 27.506014 GHz 41,35 dBm Oce Bw Centroid 27,900726363 GHz
T2 1 28.295438 GHz 41 .40 dBm Oce Bw Freq Offset 726.362552: 2
M2 1 27.65052 GHz 42.69 dBm
M3 1 27.75048 GHz 41.95 dBm
Md 1 27.85044 GHz 43.02 dBm
M5 1 27.9504 GHz 43.65 dBm
MG 1 28.05036 GHz 42,11 dBm
M7 1 28.15032 GHz 43.06 dBm
M3 1 28.25028 GHz 43.62 dBm

Ready [[IIII]]]] we 05.10.2070

0:25:56

10:25:56 05.10.2020
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REPORT NO: 13415473-E2V2 DATE: FEBRUARY 05, 2021
MODELS: AWEUA/AWEUB/FA3UA FCC ID: 2ADSUASMR28FA3UA

8.2. RF POWER OUTPUT

RULE PART(S)

FCC: §2.1046, §30.202

LIMIT

30.202 (a) For fixed and base stations operating in connection with mobile systems, the average
power of the sum of all antenna elements is limited to an equivalent isotopically radiated power
(EIRP) density of +75 dBm/100 MHz. For channel bandwidths less than 100 megahertz the
EIRP must be reduced proportionally and linearly based on the bandwidth relative to 100
megahertz.

TEST PROCEDURES

Radiated power measurements were performed using the signal analyzer’s “channel power”
measurement capability for signals with continuous operation.

e RBW =1 -5% of the OBW, not to exceed 1 MHz

e VBW 23 x RBW

e Span = 2x to 3x the OBW

e Number of measurement points in sweep > 2 x span / RBW
e Sweep time = auto-couple

e Detector = RMS, Gated

e Trace mode = Average over 10 sweeps

KDB 842590 D01 Upper Microwave Flexible Use Service vO1 Section 4.2
ANSI C63.26-2015 Clause 5.2, Clause 5.5, Clause 6.4, and Annex C.5.2

EIRP measurements were performed at 4.5 m test distance.

EIRP was calculated using the equations on ANSI C63.26-2015 Annex C.5.2. The total
correction factors from the receive horn antenna gain ranging 26 — 40 GHz, cable loss and far-
field path loss @ 4.5 m were calculated using equations C.8 and C.9, and pre-loaded into
spectrum analyzer.

Sample calculation of EIRP:

Total Correction Factor = Cbl Loss (dB) — Horn Ant Gain (dBi) + Path Loss @ 4.5m (dB)
=4-23+745
=55.5dB

EIRP = Pneasured(dBm), where Total Correction Factor preloaded.

In order to properly display of signal level on the plots, the pre-loaded correction factors were
intentional lowered by 45 dB and an offset factor of 45 dB was applied on spectrum analyzer to
compensate the true correction factors across 26 to 40 GHz frequency range.
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REPORT NO: 13415473-E2V2 DATE: FEBRUARY 05, 2021
MODELS: AWEUA/AWEUB/FA3UA FCC ID: 2ADSUASMR28FA3UA

Radiated power levels are investigated while the receive horn antenna was rotated through all
angles to determine the worst case polarization/positioning.

RESULTS

The EIRP results for all available carrier configurations and modulations are tabulated in the
following pages. To minimize report size, a set of plots on horizontally and vertically polarized
beams of each carrier configuration is presented for all other combinations.

Employee IDs: 19296 & 19437
Location: Chamber 1
Test Date: 10/2/2020 — 10/6/2020
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REPORT NO: 13415473-E2V2 DATE: FEBRUARY 05, 2021

MODELS: AWEUA/AWEUB/FA3UA FCC ID: 2ADBUASMR28FA3UA
Carrier Location Tx. Carriers Center . Number of ) Tot.al Measured Avg I?IRP Combined Avg EIRP Pa.rt :?,0 Limi? Pass
in Band Frequency Tx Unit Tx. Carriers Modulation Horizontal Vertical Both Pols Limit Margin or
GHz dBm/100MHz | dBm/100MHz dBm/100MHz dBm/100MHz dB Fail
Left 27.55056 Main Unit 1 QPSK 52.53 53.32 55.95 75 -19.05 Pass
Left 27.55056 Ext Unit 1 16QAM 52.5 52.56 55.54 75 -19.46 Pass
Center 27.9504 Main Unit 1 QPSK 52.58 52.97 55.79 75 -19.21 Pass
Center 27.9504 Ext Unit 1 64QAM 52.42 52.14 55.29 75 -19.71 Pass
Right 28.29996 Main Unit 1 QPSK 52.7 53.27 56.00 75 -19.00 Pass
Right 28.29996 Ext Unit 1 QPSK 52.99 52.41 55.72 75 -19.28 Pass
Left 27.55056 Ext Unit 2 QPSK 52.35 52.02 55.20 75 -19.80 Pass
27.65052
Left 27.55056 Ext Unit 2 640AM 52.23 52.44 55.35 75 -19.65 Pass
27.65052
Center 27.9504 Ext Unit 2 QPSK 52.92 52.43 55.69 75 -19.31 Pass
28.05036
Right 282 Ext Unit 2 16QAM 53.08 52.22 55.68 75 -19.32 Pass
28.29996
27.55056
Left 27.65052 Main Unit 3 QPSK 52.59 53.48 56.07 75 -18.93 Pass
27.75048
27.85044
Center 27.9504 Main Unit 3 640AM 52.38 52.8 55.61 75 -19.39 Pass
28.05036
28.10004
Right 28.2 Main Unit 3 16QAM 52.38 53.21 55.83 75 -19.17 Pass
28.29996
27.55056
Left 27.65052 Ext Unit 4 QPSK 52.23 52.22 55.24 75 -19.76 Pass
27.75048
27.85044
28.00008
Right 28'21;)(2)04 Ext Unit 4 16QAM 52.7 52.91 55.82 75 -19.18 Pass
28.29996
27.55056
27.65052
Left 27.75048 Main Unit 5 QPSK 52.31 52.83 55.59 75 -19.41 Pass
27.85044
27.9504
27.90012
28.00008
Right 28.10004 Main Unit 5 640AM 52.89 52.59 55.75 75 -19.25 Pass
28.2
28.29996
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REPORT NO: 13415473-E2V2 DATE: FEBRUARY 05, 2021
MODELS: AWEUA/AWEUB/FA3UA FCC ID: 2ADSUASMR28FA3UA

Carrier Location Tx. Carriers Center ) Number of . Tot.al Measured Avg F:IRP Combined Avg EIRP Pa.rt .30 Limi? Pass
in Band Frequency Tx Unit e (o Modulation | Horizontal Vertical Both Pols Limit Margin or
GHz dBm/100MHz | dBm/100MHz dBm/100MHz dBm/100MHz dB Fail
27.55056
27.65052
Left 2775048 Ext Unit 6 640AM 52.04 52.18 55.12 75 -19.17 Pass
27.85044
27.9504
28.05036
27.80016
27.90012
Right 28.00008 Ext Unit 6 QPSK 52.22 52.89 55.58 75 -19.17 Pass
28.10004
28.2
28.29996
27.55056
27.65052
27.75048
Left 27.85044 Main Unit 7 QPSK 52.25 52.85 55.57 75 -19.43 Pass
27.9504
28.05036
28.15032
27.7002
27.80016
27.90012
Right 28.00008 Main Unit 7 640AM 52.3 53.29 55.83 75 -19.17 Pass
28.10004
28.2
28.29996
27.55056
27.65052
27.75048
Left 2277'.8955%? Ext Unit 8 16QAM 52.56 52.3 55.44 75 -19.56 Pass
28.05036
28.15032
28.25028
27.60024
27.7002
27.80016
Right ;;ggg;; Ext Unit 8 QPSK 52.15 52.59 55.39 75 -19.61 Pass
28.10004
28.2
28.29996
27.60024
27.7002
27.80016
Right i;zggé; Ext Unit 8 640AM 52.39 52.78 55.60 75 -19.40 Pass
28.10004
28.2
28.29996
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REPORT NO: 13415473-E2V2
MODELS: AWEUA/AWEUB/FA3UA

DATE: FEBRUARY 05, 2021
FCC ID: 2ADSUASMR28FA3UA

1 Carrier Configuration, Left

Tx Main Unit, Horizontal — QPSK

MultiView = EIRP n Spectrum 2 E osw
Ref Level 60.00 dBm Offset 45.00 dB & RBW 1 MHz
- Atr 25dE = SWT 100 ms » VBW 3 MHz Mode Auto Sweep

GAT:EXT3 TDF “26-40G Corr Fact T30 Horn & PREO2066 16 Cable & 4.5m Distance -45d5"

CF 27.55056 GHz 1001 pts

&

SGL
Count 10/10

32.13 dBm
7.550560 GHz

20.0 MHz/ Span 200.0 MHz

2 Result Summai

Txl (Ref)
Tx Total

97,350 MHz

52.53 dBm
52.53 dBm

10:30:04 06.10.2020

Tx Main Unit, Vertical — QPSK

EIRP

Spectrum 2 OBW BE-GATED-L

Ref Level 60.00dBm  Offset 45.00 dB ® RBW 1 MHz
- ALL 2548 & SWT 100 ms & VBW 3 MHz Mode Auto Sweep
CAT:EXT3 TDF “26-400 Corr Fact T90 Hom & PREO2066 16 Cable & 4.5m Distance -45dB

MultiView =

. a 06.10.2020

Ready nm D

&
. n

Count 10/10

32.74 dBm
27.550560 GHz
5.96 dBm
27.650060 GHz

M1[1]

mz2[1]

CF 27.55056 GHz 1001 pts 20.0 MHz/ Span 200.0 MHz
2 Result Summai None
Txl (Ref) 97.550 MHz 53.32 dBm
Tx Total 53.32 dBm
[3 Marker Table
M1 1 27.55056 GHz 32.74 dBm
M2 1 27.65006 GHz 5.96 dBm
M3 1 27.65006 GHz 5.96 dBm
Rooy  MENN 40 05102020

15:23:52 06.10.2020
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REPORT NO: 13415473-E2V2 DATE: FEBRUARY 05, 2021
MODELS: AWEUA/AWEUB/FA3UA FCC ID: 2ADSUASMR28FA3UA

2 Carrier Configuration, Left

Tx Extension Unit, Horizontal — QPSK
&
MultiView = EIRP Spectrum 2 oBwW BE-GATED-L n -

Ref Level 60.00dBm  Offset 45.00 dB ® RBW 1 MHz SGL
- ALL 2548 & SWT 100 ms & VBW 3 MHz Mode Auto Sweep Count 10/10
GAT:EXT3 TDF “26-40C Corr Fact T90 Hom & PREO206E 16 Cable & 4.5m Distance -45dB™

m2[1] 29.81 dBm
Tl 47.650520 GHz
£0 dem " WML[I] 31,22 dBm
27.550560 GHz
40 dBm
m =
30 dBm
20 dém:
10 dém:
R SN
Lo = mmret
-10 dém
-20 dém
-20 dem
CF 27.6 GHz 1001 pts 30.0 MHz/ Span 300.0 MHz
2 Result Summal None
Txl (Ref) 97.550 MHz 49.83 dBm
Tx2 97.550 MHz 99.960 MHz 48.77 dBm
Tx Total 52.35 dBm

Rty WENNEN 4 05102020

11:58:50 05.10.2020

Tx Extension Unit, Vertical — QPSK

MultiView = EIRP Spectrum 2 n oBw BE-GATED-H

RefLevel £0.00dEm  Offset 4500 dE & REW 1 MHz SGL
- Art 25dB & SWT 100 ms ® VBW 3 MHz Mode Auto Sweep Count 10/10
GAT:EXT3 TDF “26-40G Corr Fact T30 Horm & PREO206616 Cable & 4 5m Distance -45d8"

1Rm Avg
29.07 dBm

27.650520 GHz
Mi[1] | 29.52 dBm
7550560 GHz

m2[1]

Span 300.0 MHz

CF 27.60054 GHz 1001 pts 30.0 MHz/
[2 Result Summa None:

Txl (Ref) 97,550 MHz 49.31 dBm
T2

97,550 MHz 99.960 MHz 48.68 dBm
Tx Total 52.02 dBm
3 Marker Table
M1 1 27.55056 GHz 29.52 dBm
M2 1 27.65052 GHz 29.07 dBm

e 02.10.2020
Ready  INENEREER L e+

23:10:28 02.10.2020
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REPORT NO: 13415473-E2V2 DATE: FEBRUARY 05, 2021
MODELS: AWEUA/AWEUB/FA3UA FCC ID: 2ADSUASMR28FA3UA

3 Carrier Configuration, Left

Tx Main Unit, Horizontal — QPSK

MultiView EIRP ﬂ Spectrum 2 n OBW H BE-GATED-L H

Ref Level 6000 dBm  Offset 45.00 dB ® RBW | MHz SG6L

® Atr 2548 & SWT 100 ms & VBW 3 MHz Mode Auto Sweep Count 10/10
GAT-EXT3 TOF “26-406 Corr Fact TS0 Hom & PREOZ06616 Cable & 4.5m Distance -45d8°

] M1[1) 28.24 dBm
0 e 1 Tz 1 27550560 GHz
a3 M2[1] 7.71 dBm
40 dem H I 27.650520 GHz
30 dam . | P N
o r,——\_,‘—lvpj-‘ i r—”‘W“
bipgecmertndsc] I I et e SR
-10 dBm
-20 dBm-
-30 dam
|CF 27.65052 GHz 2001 pts 40.0 MHz Span 400.0 MHz
Z Result Summay None
Tl (Ref) 97.550 Mriz 48.07 dBm
T2 97.550 MHz 99.960 MHz 47.82 dBm
Tx3 97.550 Mtz 99,560 MHz 47.56 dBm
Tx Total 52.59 dBm
3 Marker Table
ML 1 27.55056 GHz 28.24 dBm
Mz 1 27.65052 GHz 27.71 dBm
M3 1 27.75048 GHz 27.76 dBm

06.10.2020
Ready (LI e a00

11:01:10 06.10.2020

Tx Main Unit, Vertical — QPSK

MultiView EIRP u Spectrum 2 OBW u BE-GATED-L u

Ref Level 60.00 dEm  Offset 45.00 dB & RBW 1 MHz SGL
- ALt 25dB ® SWT 100 ms ® VBW 3MHz Mode Auto Sweep Count 10/10
GAT:EXT3 TDF "26-40G Corr Fact TS0 Hom & PREO206616 Cable & 4.5m Distance -45d8"

N M :f 11| 27.70 dBm
0 dm | 1 | | | | —27.750480 GHz
Ta Mi[1] | 28.47 dBm
40 dBm- n [~ 27550560 GHz
1} L M3
30 dern e e -
20 dom | t
10 df
e L ere——
o
10 den
20
~30 den
CF 27.65052 GHz 2001 pts 40.0 MHz, Span 400.0 MHz
2 Result Summa None
Tx1 (Ref) 97.550 MHz 49.26 dBm
Ti2 97.550 MHz 90,960 MHz 48.86 dBm
T3 97.550 MHz 99.960 MHz 47.90 dBm
Tx Total 53.48 dBm
3 Marker Table

ML 1 27.55056 GHz 28.47 dBm
Mz i 27.65052 GHz 29.45 dBm
Mz 1 27.75048 GHz 27.70 dBm
Reccy  NNNNEMEEN - e 06102020

15:17:24 06.10.2020
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DATE: FEBRUARY 05, 2021
FCC ID: 2ADSUASMR28FA3UA

REPORT NO: 13415473-E2V2
MODELS: AWEUA/AWEUB/FA3UA

4 Carrier Configuration, Left

Tx Extension Unit, Horizontal — QPSK

MultiView EIRP

B semz B oow ]

n BE-GATED-L
Ref Level 60.00dBm  Offset 45.00 G5 ® RBW 1 MHz
= Arr 2548 ® SWT 100 ms @ VBW 3MHz Mode Auto Sweep

SGL
Count 10/10

GAT:EXT3 TOF “26-40G Corr Fact T90 Horn 8 PRE0206616 Cable & 4.5m Distance -45d6"

Ma[1] 26.25 dBm

12:50:06 05.10.2020

Tx Extension Unit, Vertical — QPSK

LB
42 27.850440 GHz
TH3 | 8,
I o Mi[1] | 28.44 dBm
47.550560 GHz
I,«—v s oo e | [
20 f
PRy ]
-20 dam
|GF 27,7004 GHz 2001 pts 50.0 MHz/ Span 500,0 MFHz
2 Result Summar None
Txl (Ref) 27,550 MHz 47.28 dBm
Tx2 97.550 MHz 99,960 MHz 45.81 dBm
Tx3 97.550 MHz 29,960 MHz 45.92 dBm
Td 57.550 MHz 99,950 MHz 45.62 dBm
Tx Total 52.23 dBm
3 Marker Table
M1 1 27.55056 GHz 28.44 dBm
M2 1 27.65052 GHz 26.80 dBm
M3 1 27.75048 GHz 26.36 dBm
14 1 27.85044 GHz 26.25 dBm
ready  INNRNNNE Al

Multiview EIRP H Spectrum 2 n oBW u BE-GATED-H
RefLevel 60.00 dBm  Offser 45.00 dB ® RBW 1 MHz SGL
® Att 25d8 ® SWT 100 ms @ VBW 3MHz Mode Auta Sweep Count 10/10
GAT:EXT3 TDF "26-40G Corr Fact T90 Horn 8 PREO206616 Cable 8 4.5m Distance -4548"
T§2 i).'.su,n 140 GHz
153 ' y
40 dbm = Mi1] | 27.41 dem|
#7.550560 GH
O N S e A
20 dom |
|
SRl T —
-20 d8m
CF 27.7 GHz 2001 pts 50.0 MHz, Span 500.0 MHz
2 Result Summar None
Tx1 (Ref) 57.550 MHz 47.06 dBm
Tx2 97.550 MHz 99,960 MHz 46.49 dBm
T3 97.550 MHz 99,960 MHz 45.57 dBm
Txd $7.550 MHz 99,960 MHz 45.49 dBm
T« Total 52.22 dBm
3 Marker Table
ML 1 27.55056 GHz 27.41 dBm
M2 1 27.65052 GHz 26.67 dBm
M3 1 27.75048 GHz 25.70 dBm
M4 1 27.85044 GHz 26.73 dBm

05.10.2020
ready  NENNNNRNR w8 ean0n

08:44:10 05.10.2020
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REPORT NO: 13415473-E2V2 DATE: FEBRUARY 05, 2021
MODELS: AWEUA/AWEUB/FA3UA FCC ID: 2ADSUASMR28FA3UA

5 Carrier Configuration, Left

Tx Main Unit, Horizontal — QPSK

MultiView EIRP Spectrum 2 n oBW BE-GATED-L n

RefLevel 60.00 dBm  Offset 45.00 4B & RBW 1 MHz SGL
® Att 25d5 ® SWT 100 ms ® VBW 3MHz Mode Auto Sweep Count 10/10
GAT:EXT3 TDF "26-40G Corr Fact T90 Hom & PREQ2066 16 Cable & 4.5m Distance -45d5"
i1 13 s = 7.550560 GHz
20 d8m { e “'-"'*"—-”w..,-—u——-f*\ rv—\h\.,..m. - F “ .
o . P ]
-20 dB
CF 27.75048 GHz 5001 pts 65.0 MHz Span 650.0 MHz
2 Result Summa None

97.550 MHz 45.79 dBm
MHz

Txi

T2 (Ref) o 99,960 MHz 45.90 dBm

Tx3 a MHz 99,960 MHz 45.66 dBm

x4 E MHz 99,960 MHz 44.63 dBm

TxS 97.550 MHz 99,960 MHz 44.40 dBm

Tx Tatal 52.31 dBm

3 Marker Table

M1 1 27.55056 GHz 26.39 dBm
M2 1 27.65052 GHz 25.50 dBm
M3 1 27.75048 GHz 25.88 dBm
M4 1 27.85044 GHz 26.22 dBm
M3 1 27.9504 GHz 25.19 dBm

Ready [LLLIILL]] e 06102930

1:13:05

11:13:05 06.10.2020

Tx Main Unit, Vertical — QPSK

MultiView EIRP n Spectrum 2 n OBW u BE-GATED-L n

RefLevel 60,00 dBm  Offset 45.00 dB ® RBW 1 MHz SGL
® At 25d6 @ SWT 100 ms ® VBW 3MHz  Mode Auto Sweep Count 10/10
GAT:EXT3 TOF "26-40G Corr Fact T90 Horn & PREO206616 Cable 8 4.5m Distance -4548"

20 dém.

S N M%T S-S r,.N_,’»_M

|CF 27.75048 GHz 2001 pts 65.0 MHz Span 650.0 MHz |
2 Result Summa; None
Tul 57.550 MHz 46.25 dBm
Tw2 (Ref) 97 46.50 dBm
T3 46.30 dBm
Tud S 44.55 dBm
TxS 97.550 MHz 99,960 MHz 45.28 dBm
Tx Total 52.83 dBm
3 Marker Table
ML 1 27.55065 GHz 25.44 dBm
Mz 1 27.65052 GHz 26.57 dBm
M3 1 27.75048 GHz 25.83 dBm
M4 1 27.85044 GHz 24.99 dBm
M5 1 27.9504 GHz 26.54 dBm

Roady  INNNNNNER e 06102020

15:35:11 06.10.2020
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REPORT NO: 13415473-E2V2 DATE: FEBRUARY 05, 2021
MODELS: AWEUA/AWEUB/FA3UA FCC ID: 2ADSUASMR28FA3UA

6 Carrier Configuration, Left

Tx Extension Unit, Horizontal — 64QAM
MultiView EIRP Spectrum 2 n OBW n BE-GATED-L n
Ref Level 60,00 dBm  Offset 45.00 dB ® RBW 1 MHz SGL
= Arr 2548 = SWT 100 ms = VBW 3MHz  Mode Auto Sweep Count 10/10
GAT:EXT3 TDF “26-40G Corr Fact T90 Hom & PREO206616 Cable & 4.5m Distanos -45d5
Tt Tis M6[ 1] 24,06 dBm
\ i+ l R P
s
40 cem Tt
m ® s = % 7.550560 GHz
"t - - ot A e Sl
20 dém l'
e
[ S———
-20 dem
CF 27.7994 GHz 5001 pts 75.0 MHz, Span 750,0 MHz
2 Resull Summai None
T*2 97.550 MHz 99,960 MHz 44.35 dBm
Tx3 I 99,960 MHz 43.94 dBm
Txd 99,960 MHz 43.81 dBm
TS 7 99,950 MHz 44,55 dBm
Tx6 (Ref) 7 99,960 MHz 44.62 dBm
Tx Total 52.04 dBm hd
3 Marker Table
M1 1 27.55056 GHz 26.27 dBm
Mz 1 27.65052 GHz 24.62 dBm
M3 1 27.75048 GHz 24.36 dBm
M4 1 27.85044 GHz 24.38 dBm
M5 1 27.9504 GHz 25.31 dBm
ME 1 28.05036 GHz 24.06 dBm
05.10.2020
Ready i L
13:07:43  05.10.2020

Tx Extension Unit, Vertical — 64QAM

MultiView EIRP n Spectrum 2 n OBW n BE-GATED-H n

ReflLevel 60,00 dBm  Offset 45.00 dB ® RBW 1 MHz SGL
- Att 2548 = SWT 100 ms & VBW 3 MHz Mode Auto Count 10/10
GAT-EXT3 TDF “26-40G Corr Fact T30 Horm & PREC20EE 1€ Cable 8 4.5m Di

24.32 dBm
1360 GHz
40 cem—
20 dem—|
lim*
-20 dam—| | —
CF 27.799 GHz 5001 pts. 70.0 MHz Span 700.0 MHz
? Result Summai None
Txi 97,550 M 44.70 dBm
T2 (Ref) A 99,960 MHz 45.20 dBm
T3 M 99.960 MHz 44.17 dBm
Tud 97,550 MHz 99,960 MHz 44.00 dBm
IE] 97,550 MHz 99.960 MHz 43.66 dBm
Tx6 97,550 MHz 99.960 MHz 44.45 dBm
Tx Tots 52.18 dBm
3 Marker Table
M1 1 27.55056 GHz 23.78 dBm
M2 1 27.65052 GHz 25.78 dBm
M3 1 27.75048 GHz 24.07 dBm
M4 1 27.85044 GHz 24.76 dBm
M5 1 27.9504 GHz 24.32 dBm
M6 i 28.05036 GHz 24.32 dBm

05.10.2020
Ready LU . hean

10:08:46 05.10.2020
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REPORT NO: 13415473-E2V2 DATE: FEBRUARY 05, 2021
MODELS: AWEUA/AWEUB/FA3UA FCC ID: 2ADSUASMR28FA3UA

7 Carrier Configuration, Left

Tx Main Unit, Horizontal — QPSK

MultiView EIRP n Spectrum 2 n OBW u BE-GATED-L n

RefLevel 60,00 dBm  Offset 45.00 dB ® RBW 1 MHz SGL
® At 25d8 @ SWT 100 ms ® VBW 3MHz  Mode Auto Sweep Count 10/10
GAT:EXT3 TOF "26-40G Corr Fact T90 Horn & PREO206616 Cable 8 4.5m Distance -4548"

TaL T M7[1
T = | [ o
40 i i Tad " MI[1]T
e —
20 @B | | ‘
"l
o T —
) | |
CF 27.85044 GHz 5001 pts 90.0 MHz, pan 900.0 MHz
2 Result Summay None
1%3 97.550 MRz 99,960 MHz 44.12 abm .
Tx4 97.550 MHz 99,960 MHz 43.19 dBm
=5 97.550 MHz 99,960 MHz 43.08 dBm
6 97.550 MHz 99,960 MHz 43.87 dBm
Tx7 97.550 MHz 59,960 MHz 44.02 dBm
Tx Tota, 52.25 dBm hd
3 Marker Table
M1 1 27.55056 GHz 23.91 dBm
M2 1 27.65052 GHz 22.90 dBm
M3 1 27.75048 GHz 23.29 dBm
M4 1 27.85044 GHz 24.81 dBm
MS 1 27.9504 GHz 23.37 dBm
M6 1 28.05036 GHz 23.84 dBm
M7 1 28.15032 GHz 25.89 dBm
06.10.2020
Ready oo e

11:33:19 06.10.2020

Tx Main Unit, Vertical — QPSK

Multiview EIRP H Spectrum 2 n OBW n BE-GATED-L n -

Ref Level 60.00 dBm  Offset 45,00 d5 ® RBW 1 MHz SGL
- At 25d8 SWT 576 ms ® VBW 3MHz Mode Auto Sweep Count 10/10
CAT:EXT3 TDF “26-40G Corr Fact T20 Horn & FREO2066 16 Cable 8 4.5m Distance -45d8"

CF 27.85044 GHz 3001 pts 90.0 MHz/ Span 900.0 MHz

97,550 MHZ 99,960 MHz =

Tud 97.550 MHz 99,960 MHz 43.31 dBm

TxS 97,550 MHz 59,960 MHz 43.68 dBm

Tx6 97,550 MHz 99,960 MHz 44.08 dBm

T7 97,550 MHz 99,960 MHz 44.60 dBm

Tx Total 52.85 dBm

3 Marker Table

M1 1 27.55056 GHz 25.02 dBm
M2 1 27.65052 GHz 24.69 dBm
M3 1 27.75048 GHz 24.10 dBm
Md 1 27.8504 GHz 22.99 dBm
W5 1 27.9504 GHz 25.51 dBm
M6 1 28.05036 GHz 24.88 dBm
17 1 28.15032 GHz 25.82 dBm

Ready  NNNNNENNN a 06 10-2020

15:48:10

15:48:10 06.10.2020
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REPORT NO: 13415473-E2V2
MODELS: AWEUA/AWEUB/FA3UA

DATE: FEBRUARY 05, 2021
FCC ID: 2ADSUASMR28FA3UA

8 Carrier Configuration, Left

Tx Extension Unit, Horizontal — 16QAM

MultiView EIRP H Spectrum 2 n OBW u BE-GATED-L n
Ref Level 60.00 dBrm  Offser 45.00 dB & RBW 1 MHz SGL
- At 25dB & SWT 100 ms & VBW 3 MHz  Mode Auto Sweep Count 10/10

1 ACLR

40 B

20 dém.

|

-20 dém:

(CF 27.9004 GHz

GAT:EXT3 TDF "26-40G Corr Fact T90 Harn & PREO206616 Cable & 4.5m Distance -4548"

100.0 MHz

2 Result Summar

None

Tx5 97.550 MHz 99,960 MHz 43.91 dBm
Tx6 97.550 MHz 99,960 MHz 43.71 dBm
™7 97.550 MHz 99,960 MHz 43.77 dBm
T8 (Ref) 47,550 MHz 99,960 MHz 44.49 dBm
Tx Total 52.56 dBm -
3 Marker Table
ML 1 27.55056 GHz 24,21 dBm
M2 1 27.65052 GHz 24.08 dBm
M3 1 27.75048 GHz 22.73 dBm
M4 1 27.85044 GHz 22,79 dBm
M5 1 27.9504 GHz 24.69 dBm
M6 1 28.05036 GHz 23.39 dBm
M7 1 28.15032 GHz 24.75 dBm
Ma 1 28.25028 GHz 25.52 dBm

13:27:45 05.10.2020

05.10.2020
ready  NNRNRNRNR L T T

Tx Extension Unit, Vertical — 16QAM
MultiView EIRP Spectrum 2 n oBW n BE-GATED-H n
Ref Level 60.00dBm  Offset 45.00 dB ® RBW 1 MHz SGL
= At 2548 ® SWT 100 ms ® VBW 3MHz Mode Auto 5 Count 10/10
GAT:EXT3 TDF "26-40G Corr Fact T90 Hom & PRE020E616 Cable & 4.5m Distanc
= 8 M6[1] |  23.45 dBm
e e 1 .
40 dm 53 Ter : o0 0
ot = T1[1] dBm
- o 1 ( 7.550560 GHz
T —
20 dem
|CF27.9 GHz 5001 pts 100.0 MHz/ Span 1.0 Gz
7 Resull Summa None
Tl 97.550 MHz 42.61 dBm
w2 MHz 99,960 MHz 43.29 dBm
T3 99,960 MHz 432.46 dBm
Txd 99,060 MHz 43.08 dBm
™5 92,960 MHz 43.09 dBm
Tx6 550 MHz 99,960 MHz 43.12 dBm
T? 07.550 MHz 99,960 MHz 43.56 dBm
Tx8 (Ref) 97.550 MHz 99.960 MHz 43.86 dBm
Tx Total 52.30 dBm
3 Marker Table
M1 1 27.55056 GHz 22.55 dBm
M2 1 27.65052 GHz 23.37 dBm
M3 1 27.75048 GHz 22.41 dBm
[ 27.85044 GHz 23.79 dBm
M5 1 27.9504 GHz 22.73 dBm
M6 1 28.05036 GHz 23.45 dBm
ready NN - we °%toz0z
10:36:22 05.10.2020
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